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History of this test report

Original Report Issue Date: 2025.04.27
@® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

Shenzhen Yihao Technology Co., Ltd.

No. 101, No. 34, Education South Road, Pingdi Street, Longgang District, Shenzhen City,
Guangdong Province, China

1.2 Manufacturer

Shenzhen Yihao Technology Co., Ltd.

No. 101, No. 34, Education South Road, Pingdi Street, Longgang District, Shenzhen City,
Guangdong Province, China

1.3 Basic Description of Equipment Under Test

Test sample no. POC250403002-S001
Product Name Proxmark3

Model Name Proxmark3
Trademark Anruhoo

Power supply: DC 5V from adapter
Modulation type ASK

Operating frequency 125KHz

Antenna type PCB Antenna
Antenna Gain 0 dBi

1.4 Application of Standard
47 CFR FCC Part 15, Subpart C and ANSI C63.10:2013

HY- FCC part 15C Ver.1.1 Page 5/23 Report No.: RF250403002-01-001
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C

Test Item FCC Clause Results
AC Power Conducted Emission 15.207 Pass
Radiated Emission 15.209 Pass
Antenna Requirement 15.203 Note
20dB Bandwidth 15.215(c) Pass
Note: Pass: The EUT complies with the essential requirements in the standard.
2.2 Special Accessories and Auxiliary Equipment
Description Manufacturer Model S/N
AC/DC ADAPTER SUGARCUBE ATP-48005000 /
DC source Agilent E3642A MY52410016
2.3 Test Condition
Applicable to Environmental conditions Input Power Tested by

AC Power Conducted Emission

24.6°C, 54 % RH

AC 120V, 60Hz | Freedom Zhuo

Radiated Emission

24.2°C, 51 % RH

AC 120V, 60Hz | Freedom Zhuo

20dB Bandwidth

24.2°C, 53 % RH

DC 5V Albert Fan

Note: adapter supply voltage AC 120V/60Hz.

HY- FCC part 15C Ver.1.1
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No. [ Name of Equipment Manufacturer Model Number | Serial Number [Inventory No.| Last Calibration |Due Calibration
Radiated Emission

1 Test receiver Rohde&Schwarz ESU 100184 JLEO11 2025/3/1 2026/2/28
2 Log periodic antenna Schwarzbeck VULB 9168 1151 JLEO12 2025/4/12 2026/4/11
3 Low frequency / LNA 0920N 2014 JLE023 2025/3/1 2026/2/28

amplifier
4 Hugz::sﬁf?;ncy Schwarzbeck BBV 9718 9718-284 JLE024 2025/3/1 2026/2/28
5 Horn Antenna SCHWARZBECK BBHA 9120 D 02670 JLEO28 2025/4/12 2026/4/11
6 Temp&Humidity Meideshi JR900 / JLEO21 2025/4/15 2026/4/14

Recorder
7 Horn Antenna SCHWARZBECK BBHA 9170 9170#685 JLE029 2024/7/15 2025/7/14
8 Loop Antenna SCHWARZBECK FMZB1519B 00029 JLEO30 2024/7/15 2025/7/14
9 [Broadband preamplifier Schwarzbeck BBV9721 9721-019 JLEO25 2025/3/1 2026/2/28
10 Test software Farad Technology EZ-EMC Ver. TW-03A2

Co., Ltd
Conducted Emission

1 LISN Rohde&Schwarz ENV216 100075 JLEOO2 2025/3/1 2026/2/28
2 ISN Schwarzbeck CATE 5 8158 #171 JLEOO3 2025/2/21 2026/2/20
3 ISN Schwarzbeck CAT 38158 00187 JLEO032 2025/2/21 2026/2/20
4 Test receiver Rohde&Schwarz ESCI 100718 JLEO10 2025/3/1 2026/2/28
5 Pulse limiter Rohde&Schwarz ESH3-22 102299 JLEO47 2025/3/1 2026/2/28
6 Temp&Humidity Meideshi JR900 / JLE020 2025/4/15 2026/4/14

Recorder
7 Test software Farad Technology EZ-EMC Ver. TW-03A2

Co., Ltd
RF Conducted Emission

1 MXA Signal Analyzer Keysight N9021B MY6090801 6 JLEO50 2025/3/1 2026/2/28

HY- FCC part 15C Ver.1.1
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2.5 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
Power Spectral Density +0.377dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.384dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +2.74dB
Radiated emission (30MHz~1GHz) +4.22dB
Radiated emission (1GHz~18GHz) +5.06dB
Radiated emission (18GHz~40GHz) +4.98dB
2.6 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier CNO0145
A2LA Certificate Number 6823.01
Telephone: 0755-26024411

HY- FCC part 15C Ver.1.1 Page 8 /23 Report No.: RF250403002-01-001
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
FREQUENCY Class A (dBuV) Class B (dBuV)
(MHz) Quasi-peak Average Quasi-peak Average
0.15 ~ 0.50 79 66 66 - 56 56 - 46
0.50 ~ 5.00 73 60 56 46
500 ~ 30.0 73 60 60 50
Note:

1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of conductors
and apparatus connected thereto, shall not exceed the level of field strengths specified above.

3.1.2 Test Procedure
a) The EUT was placed 0.8 m from the horizontal ground plane and 0.4 m from the vertical ground

plane with EUT being connected to the power mains through a line impedance stabilization
network (AMN). All other support equipment powered from additional AMN. The AMN provide 50
Ohm/ 50uH of coupling impedance for the measuring instrument.

b) Interconnecting cables that hang closer than 0.4 m to the ground plane shall be folded back and
forth in the center forming a bundle 0.3 m to 0.4 m long.

c) The frequency range from 150 kHz to 30 MHz was searched.

d) Actual test configuration, please refer to the related Item — EUT Test Photos.

e) The thickness of the insulation shall not be more than 150 mm.

3.1.3 Test Setup

Vertical Reference Ground Plane

Y

40cm EUT l Test Receiver |

80 cm

/I LISN h

L Horizontal Reference Ground Plane

HY- FCC part 15C Ver.1.1 Page 9/23 Report No.: RF250403002-01-001
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3.1.4 Test Result of AC Power Line Conducted Emission

Test Frequency range: 150kHz~30MHz
Test mode: Transmitting
Test voltage: AC 120V/60Hz
Phase Line

Conducted Emission Measurement

s S FLL Pl 158 Clazal Conducionl F

l,-,m.rr'-w-‘ak:'ﬂuﬁw

m'. " WWNMMM o | S

e A

20
m150 0.5 MHA 5 J.000

AT

Reading Comect Measure- ]
No. Mk Freq. Lewel Factor ment Limit Ower

MHZ B L= ] dBuy' dEwuy del Defecior Comment

01500 28.32 20.07 45.30 63.00 -19.61 QP

01500 781 20.07 27.BB 58.00 -2B.12 AVG

1
2
3 03540 2051 2004 4055 5387 -1832 QP
4 03540 T84 2004 2768 4887 21198 AVG

04380 1914 2028 3042 5710 -178E QP

043B0 625 2028 2723 4710 1987 AVG

i

i 04040 19.56 2018 3372 5810 -17.38 QP
3 04040 &T72 2018 2005 4810 1215 AVG
2

07060 1350 20.00 3350 5800 -2250 QP

10 0FDED 244 20.00 2244 4800 -2356 AVG
1 1.0700 1362 20.05 3367 5800 -2233 QP
12 10700 244 20.05 2240 4800 -2351 AVG

1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original

Receiver Reading by the software automatically.
2. Measurement = Reading Level + Correct Factor.
3.  Over = Measurement - Limit

HY- FCC part 15C Ver.1.1 Page 10 /23 Report No.: RF250403002-01-001
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Test Frequency range: 150kHz~30MHz
Test mode: Transmitting
Test voltage: AC 120V/60Hz
Phase Neutral
Conducted Emission Measurement
B dEuy
P
'—-...____H FLL Pad 158 Dozl Conduchond GF
Tl
MR
o A disirtrkd s s g it ? gk
1 . I Pt hpen,
¥ -I..|| .I, II| b L -""'IH~‘ T, ﬂ.'lﬂr_., Sl A R I P L
20
w150 [ X7 [ ] ]
Reading Comect Measure- ]
Mo, Mk Freq. Leyel Factor ment Limit  Ower
KiHz d2u [- =] dBuy dBu dE Defacior Comment
1 01500 2144 20.34 4178 ga.00 -2422 QP
2 01500 552 20.34 2583 58.00 -0T AVG
3 01711 12226 20.28 3262 G491 -32.38 QP
4 01711 3.74 20.28 2400 5401 3Bl AVG
5 02840 1062 2007 3068 81.83 -20.84 QP
a 02540 1.86 2007 2203 51.83 2280 AVG
7 05700 1417 20.14 343 56.00 -21.68 QP
a 05700 1.56 20.14 21.70 43.00 -24.30 AVG
Q- 1.6700 1748 203 3778 58.00 -18.21 QP
10 1.6700 425 203 24 56 43.00 2144 AVG
11 1.8540 1343 20.33 3376 54.00 -x2.24 QP
12 1.8540 5.082 20.33 2542 43.00 -X.58 AVG

Note:
1.
Receiver Reading by the software automatically.
2. Measurement = Reading Level + Correct Factor.
3. Over = Measurement - Limit

HY- FCC part 15C Ver.1.1
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3.2 Radiated Emissions
3.2.1 Limit

Emissions radiated outside of the specified bands, shall be according to the general radiated limits
as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30 - 88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: (1) The lower limit shall apply at the transition frequencies.
(2) Emission level (dBuV/m) = 20 log Emission level (uV/m).
(3) As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are
based on average detector, however, the peak field strength of any emission shall not
exceed the maximum permitted average limits, specified above by more than 20dB
under any condition of modulation.
(4) The measured field strength was extrapolated to distance 30 meters, using the formula
that the limit of field strength varies as the inverse distance square (40dB per decade of
distance)

3.2.2 Test Procedure

Below 30MHz
a) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter

Semi-anechoic chamber room. The table was rotated 360 degrees to determine the position of
the highest radiation.

b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

c) The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter and the rotatable table was turned from 0 degrees to 360 degrees
to find the maximum reading.

e) The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

HY- FCC part 15C Ver.1.1 Page 12 /23 Report No.: RF250403002-01-001
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30MHz~1GHz
a) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meters

semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

c) The antenna is a broadband antenna, and its height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to
360 degrees to find the maximum reading.

e) The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30MHz

IO.B m

Ground Plane

Receiver

HY- FCC part 15C Ver.1.1 Page 13 /23 Report No.: RF250403002-01-001
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(B) Radiated Emission Test Set-Up Frequency Below 1 GHz

Ground Plane

Receiver |_“{ Amp.

HY- FCC part 15C Ver.1.1 Page 14 /23 Report No.: RF250403002-01-001
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3.2.4 Test Result of Radiated Emission

The worst measurement data as follows:

Below 30MHz Test mode: Transmitting

Parallel

Radiated Emission
1400 dBa¥im

—— S
——— s L]
LT H2JMH]

—_— ]
T Mauin _f

NWW«WMMWWL

AT IMEiz] [RE]
Reading Comect Measure- o Antenna  Table
Mo. Mk Freg. Level Factor ment Limit ~ Owver Height Degree
MHZ dBuy gam dBuNm dBuvim a8 Datector cm degree  Comment
1 0.0154 6177 -10.33 5144 123.68 7225 peak
2 0.0310 54.30 -10.20 44.10 117.64 -73.54 peak
3 00350 5324 -10.24 43.00 118.58 -73.58 peak
4 0.0470 5276 -10.35 4241 114.06 -71.84 peak
5 0.0780 4851 -10.30 38.21 100.67 -71.48 peak
6 " 01255 7861 -10.45 B8.16 105.57 -37.41 peak
Radiated Emission
1D dBaim
P
"'-\—\__‘_\_ --\-_""‘--.__‘_‘_
~—_
FCC (9 H S0 z)
-:::?"‘“—-—-...__‘_ Maigin |6 8
&) ““"—-,__H_H_‘
1
o
1l [ [CEH] 5 20000
Reading Comect Measure- o Antenna  Table
Mo. Mk.  Freq. Lewvel Factor ment Limit  Owver Height Degree
MHZ dBuv dam dBuvim dBuvim a8 Detector cm degree  Comment
1 03371 4738 -11.02 36.33 8703 6070 peak
2" 14840 4216 -11.64 30.52 G420 -3377 peak
3 3.0412 4082 -11.58 2024 68.54 4030 peak
4 46222 4005 -11.53 2852 G8.54 4102 peak
5 TOTT4 39322 -11.80 742 G8.54 4212 peak
G 197383 30983 -11.39 2844 G254 4110 peak

HY- FCC part 15C Ver.1.1 Page 15/23 Report No.: RF250403002-01-001
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Perpendicular

Radiated Emission
LD dBa¥im

- —_
— _
- —

—
i — P R

oo [MHz| 0150
Reading Comect Measure- Antenna Table
No. Mk Freq. Lewel Factor ment Limit Orver Height Degres
MHz dBuY daim dBulim dBulim =] Datectar cm degree  Comment
1 0.0134 57.09 -10.33 47.68 123.68 -76.03 peak
2 0.0183 5202 -10.30 42682 122.20 -79.58 peak
3 0.0350 57.00 -10.24 46.76 116.59 689.83 peak
4 0.0480 4338 -10.34 38.02 11423 7621 peak
] 0.0703 4223 -10.38 31.85 110.57 -78.72 peak
G " 0.1255 T0.20 -10.45 5375 105.57 4582 peak
Radiated Emission
0D dBa¥fm
-‘-\-""-u._
N
H 1
— FEC [3EH 50Nz
--_::"“H--.._.__h | Magin K dB
(1] a2 — J
i
1 3
%MW'&\-«"\
i
[[RL] [ [LEH] B 30000
Reading Comect Measure- Antenna Table
Me. Mk.  Freg. Level Factor ment Limit  Owver Height Degree
MHz dBuv daim dBuvim dBuvim ] Detector cm degree  Comment
1 0.2230 4287 -10.83 3194 100.60 -62.66 peak
2 0.5885 4252 -11.28 31.28 7221 4095 peak
3 22604 4562 -11.58 34.06 G854 -3548 peak
4" 8.2180 47.82 -11.74 36.08 62.54 3346 peak
5 142126 43325 -11.58 31.66 G2.54 3788 peak
] 224181 4320 -11.37 3183 G854  -37.71  peak

HY- FCC part 15C Ver.1.1 Page 16 /23 Report No.: RF250403002-01-001
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Ground- parallel
Radiated Emission
1400 dBa¥im
 — — _‘_‘_‘—‘— —-—._._‘_‘___‘__‘__
e — Mg in G B
B0
B
WWWLLWLWWJN
200
s IMHz| w150
Reading Comect Measure- L Antenna Table
Mo, Mk, Freq. Level Faetor ment Limit  Over Height Degres
MHz dBuv' daim dBuVim dBulvim a8 Detector cm degree  Comment
1 0.0154 B2.51 -10.33 52.18 12368 -71.51 peak
2 0.0310 &7.33 -10.20 47.13 117.64 -70.51 peak
3 0.0347 5470 -10.24 44 48 118.67 -72.21 peak
4 0.0470 5237 -10.35 42.02 114.05 -72.03 peak
5 0.0837 47.74 -10.21 37.52 108.00 -70.56 peak
g " 0.1250 Ta&42 -10.44 65.88 105.60 -39.82 peak
Radiated Emission
V00 dBuVim
P
B -H""-u-_.__‘_‘_
—
]
_H-H—"‘-'-m..._ FOE (3K 30MHz)
—e L — | Magin B 8
[11] —
3
o
[ AT 05 [LEH] 5 0000
Reading Comrect Measure- o Antenna  Table
Mo, Mk, Freq. Level Factor ment Limit Over Height Degree
MHz dBuv daim dBuVim dBuim =] Deestector cm degree  Comment
1 0.2230 4128 -10.83 30.38 100.60 -70.24 peak
2 0.3371 4743 -11.02 36.41 07.03 -80.82 peak
3" 1.2356 4388 -11.87 32.01 6577 -33.76 peak
4 28482 4345 -11.59 31.88 69.54 -37.88 peak
5 6.3858 4393 -11.76 3217 69.54 -37.37 peak
3] 10.5637 41.62 -11.50 30.12 G9.54 -30.42 peak
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

Level = Reading + Correct Factor.

Margin = Level — Limit

wnN

HY- FCC part 15C Ver.1.1 Page 17 /23 Report No.: RF250403002-01-001
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| 30MHz~1GHz Test mode: Transmitting
Vertical
Radiated Emission
GO wBauvim
FLC Fait 158 3W R adiation
Masgin -E dB
| "4 |
2 i
:m 5 Wﬁi‘
-0
20000 &0 50 [ 1] |MHz] 20 40 B0 B00 A0 T000onm
Reading Comect Measure- o Antenna Table
Mo, M. Freq. Level Factor mient Limit ~ Ower Height Degree
MHz dBu daim dBuvm dauvim ] Destechor cm degree  Comment
1" 30.7454 4807 -11.76 3631 40.00 -3.88 QP
21 §7.7981 4762 -12.03 3568 40.00 -4.41 peak
31! 898777 5273 -15.00 AT.T3 43 50 -5.77 peak
4 2433771 51.B6 -12.62 39.24 45.00 -6.78 peak
4] 825.0780 3531 -7.18 28.15 4600 -17.85 peak
[i] 880.7277 3448 -1.34 33.14 4600 -1286 peak
HY- FCC part 15C Ver.1.1 Page 18 /23 Report No.: RF250403002-01-001
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Horizontal

&0 dBu¥dm

Radiated Emission

FLOC Fat 158 3W B adiakion

M-angin -E dB

n:\w«wmf“"*

=Lt

-Eﬂnm 1] 50 R0 S0 20 [MHz| 00 400 500 GOW FO0 10000000
Reading Comect Measure- Antenna Table
Mo, Mk, Freg. Level Factor ment Limit  OQwer Height Degres
MHz dBuv dam dBuwim dauvim ] Detechor cm degree  Comment

1 30.0000 38.57 -11.83 27.74 4000 -12.25 peak
2" B3.B155 &50.B3 -15.63 3520 40.00 -4.80 peak
3 115.3204 4247 -13.86 28.61 4350 -14.88 peak
4 161.4740 4803 -11.80 36.43 43.50 -7.07  peak
5 2341882 5272 -13.17 30.55 46.00 -5.45  peak
G 358.6757 4357 -10.05 33.52 46.00 -12.48 peak

Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

wnN

HY- FCC part 15C Ver.1.1
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3.3 20dB bandwidth measurement
3.3.1 Test standard
FCC Part 15.215(c)

3.3.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Environmental Conditions
@®Normal |O Normal and Extreme
Note:@:Test O :No Test
3.3.3 Test Setup
EUT
SPECTRUM
" ANALYZER
L
Loop ANT
3.3.4 Testresults
Test mode 20dB bandwidth (KHz)
Transmitting 0.245

HY- FCC part 15C Ver.1.1 Page 20 /23 Report No.: RF250403002-01-001
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For details refer to following test result.

20dB bandwidth

1

+
Occupied BW
KEYSIGHT |nput RF Input Z: 50 0 Atten: 10 dB

Trig: Free Run Center Freq: 125.000 kHz
RL Coupling: DC Corr CCorrRCal ~ Preamp: Off Gate: Off
@ Align: Auto Freq Ref: Int (S)

AvglHold:>10H0 Center Frequency
S #IF Gain: Low Radio Std: None
1 Graph

Scale/Div 10.0 dB

Frequency v

Ref Value -20.00 dBm

Center 125.000 kHz #Video BW 300.00 Hz
#Res BW 100.00 Hz

2 Metrics

Occupied Bandwidth

208 Hz Total Power -48.4 dBm
Transmit Freq Error

-9Hz % of OBW Power 99.00 %
X dB Bandwidth z xdB -20.00 dB

Gl e
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4. Antenna Requirement

Test Specification

Test standard : Part 15.203

According to the manufacturer declared, the EUT has one PCB antenna, and the
antenna is permanent attachment and no consideration of replacement. Therefore the
EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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Statement

1. The report is invalid without the official seal or special seal of Shenzhen Haiyun

Standard Technology Co., Ltd. (hereinafter referred to as the unit).
2. The report is invalid without the signature of the approver.
3. The report is invalid if altered arbitrarily.
4. The report shall not be partially copied without the written approval of the unit.
5. The reported test results are only valid for the tested samples.

6. If there is any objection to the test report, it shall be submitted to the test unit within 15

days from the date of receiving the report, and the overdue shall not be accepted.

Shenzhen Haiyun Standard Technology Co., Ltd.

Address: Room 110, 111, 112, 113, 115, 116, Block B, Jinyuan Business Building, No.
302, Xixiang Avenue, Labor Community, Xixiang Street, Baoan District, Shenzhen,

China
Tel: 0755-26024411

Email: service@hy-lab.cn

(END OF REPORT)
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